
Environmental Social and 

Health Impact Assessment 

(ESHIA) for Proposed Pengerang 

Energy Complex (PEC), 

Pengerang Industrial Park, 

Mukim Pengerang, Daerah Kota 

Tinggi, Johor Darul Takzim

Prepared for

Pengerang Energy Complex 

Sdn Bhd

2022
09.05



 

 

 

 

 

 

 

 

 

 

 

 

For Pengerang Energy Complex Sdn Bhd 

 

 

For and on behalf of  

EnviroSolutions & Consulting Sdn Bhd, 

  

Approved by,  

 
Andrew Young 

Group Director 

9th May 2022 

 

Project Number: J18-780-MY-PA 

Report Version: 01 

Rev. Description Prepared Reviewed Approved Date 

00 Final CLM ZAR ZAR 30/06/20 

01 Updated 
HZ/RY/TM

M 
ZAR AY 09/05/22 

      

      

      

Distribution 

            Internal                              Confidential             Public 
[...]
• Fugitive emissions: from tanks, pumps and flanges leaks, tank filling, and/or accidents 

may potentially occur from the filling of the tanks and from the refining processes if safety 

and leak controls fail. The facility will minimise fugitive emissions wherever practicable 

through the use of valves, flanges and other such equipment and will follow good design 

practice and equipment maintenance procedures. 

Table 3.9:  Sources of Continuous Potential Air Emissions 

Source Main Air Emission Proposed Abatement Equipment 

Flare – Combustion  
CO2, N2 (Continuous emission 

of purge gas) 
Discharge to flare system STACK 1 

Charge Heater – Unit 320-H1 
Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 2 

Xylene Splitter Reboiler  
Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 3 

Charge Heater Toluene 

Column 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 4 

Charge Heater – Unit 200-H1 

(NHT)  

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 5 

Charge Heater & NO1 

Interheater – CCR Unit 300-

H1  

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX Discharge to STACK 6 

Charge Heater & NO1 

Interheater 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 7 



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-42 

 

 

Source Main Air Emission Proposed Abatement Equipment 

CCR RCR Vent – Unit 312-

ME8 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 8 

Feed Fractionator Reboiler – 

100-H1 and H2 (combined) 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 9 

Combined Feed Heater DHT 
Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 10 

KHT Furnaces – Units 120-H1 

and H2 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 11 

SRU Thermal Oxidiser – Unit 

610-ME1 

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 12 

CRP Vent – Unit 230-ME1 
Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 
Discharge to STACK 13  

3 X Steam Boiler  

Flue gas:  

O2, N2, H2O, CO2, SO2, NOX 

(Continuous) 

Discharge to STACKS 14, 15, 16 

 

Table 3.10:  Sources of Non-Continuous Potential Air Emissions 

Source Main Air Emission Proposed Abatement Equipment 

Flare Stack – Combustion  
NOX, VOC, CO, SO2  

(Emergency flaring) 

Discharge to flare system STACK 1 

(elevated flare) 

Isomar Unit: 

Vent gas – regeneration 

waste gas from Isomar Unit 

Vent gas:  

N2, CO2, H2O  

(once every three years only) 

Vent to atmosphere 

Tatoray Unit: 

Vent gas – regeneration of 

waste gas 

Vent gas:  

N2, CO2, H2O  

(once every two years only) 

Vent to Atmosphere 

LPG Merox Unit:  

Disulfide separator vent  

Vent gas:  

N2, O2, disulfide, mercaptan, 

hydrocarbon 

Discharge to flare system STACK 1  

Distillate Unionfining Unit: 

Ejector receiver 

Vent gas: 

N2, O2, H2S, C1-C4, NC6, 

naphtha, diesel 

Discharge to flare system STACK 1  

Diesel emergency generator NOX, CO, CO2, SOX, PM Vent to Atmosphere  

Fugitive emissions VOC Vent to Atmosphere 

 

The proposed design of the PEC facility includes measures to collect and treat gases with potential 

air pollutants as regulated, which will be discussed below. Use of these abatement measures 

means there will be no potential sources of odour, and summarises the air emission treatment 

that will be used to ensure compliance.  

3.7.2.1 Quality, Rates and Quantities of Air Emissions 

The section below provides a summary of emission sources, pollutant, quantity and quality of air 

emissions. Gaseous emissions are broken down by source. It should be noted that detailed 

analysis of all expected emissions from the facility is undertaken and presented in the air 

dispersion study, available in Appendix C to this report, the section below summarises those 

findings.  



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-43 

 

 

The facility is designed such that the process outputs from one main section (i.e. condensate 

splitting section) are utilised in the second main section (i.e. aromatics treatment section). 

Expected air emissions vary depending on which process unit they are generated by from within 

the refining process. 

Analysis of the expected air emissions, abatement technologies and final emissions is carried out 

for each process unit.  Whenever possible, sources are analysed collectively in order to ensure the 

emissions derived from the worst-case scenario can be safely collected and treated prior to 

discharge to the atmosphere. To provide an overview, the maximum flow rates of off gases are 

presented. 

3.7.2.2 Gas Emissions from Flare System (STACK 1) – Prior to Treatment 

The facility will incorporate the generally accepted global standard of an elevated flare design of a 

pressure relief and elevated flare system to safely dispose of hydrocarbons produced during 

emergency situations. It should be noted that the only emergency situation considered is a 

complete loss of power to the proposed facility which represents a ‘worst case’ scenario 
considered very unlikely ever to occur. SOPs and PEC’s ERP will be in place during the operational 

phase of the project. These documents (and associated training) will cause the control system to 

minimise the potential flow rates to the flare, ensuring that the maximum figure of 1,500 tonnes 

per hour (detailed below) will not be reached due to PEC’s effective control systems. 

Table 3.11:  Flare Design and Operational Case Frequencies 

Operation 

Cases 

Relieving 

Rate, 

T/hr 

Frequency Constituents Remarks 

Normal 

operation  
< 0.5 Continuous N2 purge + fugitives 

No routine treatment, 

only fugitives (if present)  

Start-up Shut-

down  
10~50 

Once 3~4 

years 
SO2, NOX, CO, PM 

Planned, minimize 

relieving rate & duration 

by proper operation 

procedure  

Process 

upsets  
< 50 Rare/Unlikely SO2, NOX. CO, PM 

Facility malfunction, poor 

operation skill etc. 

Emergency 

situation  

Max 

1,500 
Very unlikely SO2, NOX, CO, PM 

Extremely conservative 

calculation according to 

industrial standard, code 

The elevated flare will be a minimum of 161 metres in height with a stack diameter of 2.0 metres. 

During normal operations and start-up/shut down, no small flame may be visible, further any 

visibility of elevated flare will be minimised via the use of steam injection that will render the 

flame more transparent whilst also ensuring 100% smokeless combustion is achieved. The 

smokeless capacity of the elevated flare is 10% of the maximum designed capacity or 150 tonnes 

per hour and the steam injection capability has been designed to cover up to a two-hour period 

for any single event. 

  



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-44 

 

 

3.7.2.3 Gas Emissions from Refining Process – Prior to Treatment 

Air emissions are generated throughout the normal refining process. These will be generated 

during operations from various stationary point sources including reboiler stacks, heater stacks 

and vents. 

Table 3.12:  Emission Inventory from Different Point Sources 

Stack  
Estimated Quantity of Emission (kg/hr) 

Concentration 
PM SO2 NOX CO H2S HCl 

Stack 2 0.78 - 3.72 54.75 - - All stacks will be 

fired with low 

sulphur natural gas. 

 

All stacks will meet 

or be lower than 

requirements for 

gaseous emissions 

under the 

Environmental 

Quality (Clean Air) 

Regulations 2014 

Stack 3 3.80 - 22.74 288.99 - - 

Stack 4 1.92 - 9.98 126.86 - - 

Stack 5 0.80 - 2.41 40.46 - - 

Stack 6 2.47 - 15.74 192.08 - - 

Stack 7 1.52 - 9.74 118.90 - - 

Stack 8 - - - - - 0.91# 

Stack 9 2.14 - 11.28 133.57 - - 

Stack 10 0.32 - 0.94 16.95 - - 

Stack 11 0.32 - 7.06 3.21 - - 

Stack 12 0.20 5.94 4.36 1.98* 0.30 # - 

Stack 13 0.21 14.01 2.81 33.88 - - 

Stack 14 1.23 - 27.05 12.29* - - 

Stack 15 1.23 - 27.05 12.29* - - 

Stack 16 1.23 - 27.05 12.29* - - 
Source: PEC (2019) 

Note: 

NOX (Nitrogen Oxides) is conservatively assumed as 100% NO2 (Nitrogen Dioxide) 

Particulate Matters (PM) emission concentration is assumed to meet 5 mg/Nm3 and PM is conservatively assumed as 

100% PM10 and PM2.5  

* Carbon Monoxide (CO) emission concentration for those indicated is assumed to meet 50 mg/Nm3 

# H2S and HCl emission concentration is assumed to meet the CAR 2014 prescribed limit of 7.5 mg/Nm3 and 200 

mg/Nm3 respectively 

Volatile Organic Compounds (VOCs) were assumed to undergo complete combustion, negligible residue   

3.7.3 Liquid Effluents 

The schematic diagram of the wastewater treatment system is shown in Figure 3.22. An inventory 

of liquid effluents generated by the PEC facility is presented in Table 3.13.  With the exception of 

effluents treated in the spent caustic treatment system or directed to the DHT feed surge drum, 

the majority of the effluents will be discharged to on-site waste water treatment plant. 

The wastewater treatment process will utilise a Membrane Bioreactor System (MBR). The MBR is 

a process that combines a membrane ultra / micro filtration process and activated sludge process 

Figure 3.24). The membrane bioreactor facility consists of aerobic tank and anoxic tank. 

Membrane modules are immersed inside the aerobic tank where organic contents will be 

biologically degraded by activated sludge. The Mixed Liquor Suspended Solid (MLSS) 

concentration in the MBR System is 10 to 20 g/L compared to 3 to 4 g/L in conventional activated 

sludge systems, thus the retention time required is only 30% of conventional system. The 

membranes also separate suspended solids from liquid through the filtration process. As the pore 

size of the membrane is 0.1-micron, suspended solids are removed. The immersed membrane 

filtration process also eliminates the requirement for gravity sedimentation tank or clarifier 

required by conventional activated sludge systems. Through recirculation of MLSS from the 



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-45 

 

 

aerobic tank to the anoxic tank, nitrate content is removed. Additional coagulant and flocculant 

dosing also can be incorporated for phosphorous removal. 

Table 3.13:  Liquid Effluent Inventory 

Source Nature Quantity/Flow Fate/ Comments 

Domestic 

Effluent (Toilet, 

showers etc) 

Domestic effluent  2.6 - 3.4 m3/hr max 

flow intermittent 

Routed to WWTP and 

then discharged to the 

surface drain 

Condensate 

Fractionation 

Unit 

Sour water 4.9 m3/hr Discharge routed to 

WWTP  

Condensate 

Fractionation 

Unit 

Brine water 53.5 m3/hr Discharge routed to 

WWTP  

LPG Merox Unit 

– Caustic heater 

Steam Condensate 

Temperature (max) – 100°C 

pH – 7 to 9 

Continuous, and 

quantity depends 

on the amount 

required to heat 

52°C 

Discharge routed to 

WWTP via oily process 

water sewer 

LPG Merox Unit 

– Sand Filter 

 

 

Back wash water – various 

suspended matter 

Intermittent 

Whenever pressure 

across Sand Filter is 

>0.14 bar. 

Flow rate: 0.64 

m3/hr per 1 m3 of 

sand for approx. 1 

hr 

Discharge routed to 

WWTP via oily process 

water sewer 

LPG Merox Unit  Disulphide oil without wash oil 

SG @ 38°C 1.0 (approx) 

Sulfur, wt-% 20-50 

Color:  Water white to pale 

green 

Batch 

1.7 L/kg of 

mercaptan S in 

feed. 

To feed of DHT feed surge 

drum 

LPG Merox Unit  Spent Caustic (prewash) 

% Spent:   50-70 

Total alkalinity, wt-% NaOH: 6-7 

Strong Alkalinity, wt-% NaOH:  2-

3 

Total S, wt-% 3-4 

Mercaptide, wtppm S: trace 

Sodium Bisulphide (NaHS),wt-% 

3-4 

Sulphide (Na2S), wt-%:   3-4 

Undissolved oil, vol-%: <1  

Acid Oils, wt-%:  0-10 (*) 

Merox Catalyst (from Extrac 

Spent Caustic), wtppm  0-250 

One-half of Caustic 

prewash vessel 

volume when 

caustic becomes 

50-70% spent. 

Consumption in 

approx. 1.7 kg 

NaOH per kg H2S in 

feed 

 

Discharge routed to the 

spent caustic 

(neutralization) treatment 

system 

LPG Merox Unit  Spent Caustic (extraction) 

% spent:  10-20 

Total alkalinity, wt-% NaOH: 12-

16 

Strong Alkalinity, wt-% NaOH: 

Batch (weekly or 

monthly): 

11 kg NaOH per 

1,000 m3 per 1,000 

wtppm RSH-S 

Discharge routed to the 

spent caustic 

(neutralization) treatment 

system  



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-46 

 

 

Source Nature Quantity/Flow Fate/ Comments 

10-12 

Total S, wt-%: <1 Na2SxOy 

Mercaptide, wtppm S:  100 

Sulphide (Na2S),wtppm  <1 

Disulphide, wtppm S: 50-200 

Undissolved Oil, vol-% <1 

Acid oils, vol-% 0-10(*) 

Merox catalyst, wtppm :  0-250 

(mercaptide 

sulphur) 

Based on 10% spent 

from CO2 or when 

diluted to a 

minimum 12% total 

alkalinity by water 

of reaction 

Distillate 

Unionfining 

(KHT) Unit 

Amine waste water 

Sour Water  

 

Not Applicable (NA) 

 To amine treatment unit/ 

to sour water stripper  

Distillate 

Unionfining 

(DHT) Unit 

Amine waste water 

Sour Water  

 

NA As above 

AROMATICS PROCESS WASTE WATER  

Naphtha 

Prefractionation 

Unit  

Water with hydrocarbon 18 

mg/L propane, 276 mg/L 

butanes & 8 mg/L pentanes 

0.85 m3/hr max 

continuous 

Discharge routed to 

WWTP 

Intermittent flow from 

the debutanizer receiver. 

Estimated duration of 8 

hrs and on an occurrence 

of once per year .(1) 

Naphtha 

Hydrotreating 

Unit 

Water with 11mg/L NH3 max, 

2mg/L H2S max, trace NaCl & 

trace hydrocarbon 

BOD = 100 mg/L 

COD = 250 mg/L 

 

 

Waste water with Mercury and 

Arsenic  

 

Condensate from the stripping 

unit    

 

Sour water 

14 m3/hr normal 

flow  

intermittent 

 

 

 

 

NA 

 

 

NA 

 

 

NA 

Discharge routed to off-

site WWTP. 

Continuous discharge 

from water washing of 

the NHT combined Feed 

Exchanger.(1)  

 

 Rerouted back to CRP 

 

 To condensate collection 

– back to boiler feed 

water system to sour 

water stripper  

CCR Platformer Water with NH4Cl & trace 

hydrocarbons 

BOD = 100 mg/L 

COD = 250 mg/L 

24.2 m3/hr max 

flow 

intermittent 

Discharge routed to 

WWTP. 

Occurs when the 

debutaniser column is 

flushed to remove salts. 

Estimated duration of 

1.5hrs, occurs once every 

3 months.(1) 

Parex Unit – 

Raffinate 

column receiver 

Water with aromatic 

hydrocarbons (0.11 wt%)2  

BOD = 1,692 mg/L 

COD = 3,385 mg/L 

0.24-6.8 m3/hr max 

flow intermittent 

 

Discharge routed to 

WWTP. 

Intermittent production – 

on pump controlled. 

Estimated duration of 9 

mins at max flow rate and 



Pengerang Energy Complex Sdn Bhd 

Pengerang Energy Complex 

Environmental Social Health Impact Assessment 

ESHIA  

 

 

May 2022 

J18-780-MY-PA PEC ESHIA Rev 01 
3-47 

 

 

Source Nature Quantity/Flow Fate/ Comments 

occurs one every 4 hours. 
(1) 

Parex Unit– 

Finishing 

Column receiver 

Water with aromatics 

(0.13wt%)2 

BOD = 2,000 mg/L 

COD = 4,000 mg/L 

0.06- 5.0 m3/hr max 

flow intermittent 

Discharge routed to 

WWTP. 

Intermittent production – 

on pump controlled. 

Estimated duration of 4 

mins at max flow rate and 

occurs one every 4 hours. 
(1) (2) 

Isomar Unit – 

Deheptaniser 

Water with aromatics (0.32 

wt%)2    

BOD = 4,293 mg/L 

COD = 9,846 mg/L 

0.44-0.88 m3/hr 

max flow 

continuous 

Discharge routed to 

WWTP.  

Normal flow is 

continuous. Max rate 

occurs during clay treater 

dry out, this occurs once 

every 4-6 months and for 

a period of 6 days. (1) 

Sulfolane Unit – 

Ejector 

Condensate 

Drum 

Water with aromatics (0.32 

wt%)2     

BOD = 4,293 mg/L 

COD = 9,846 mg/L 